
19th European Biosolids & Organic Resources Conference & Exhibition  

 

www.european-biosolids.com  

Organised by Aqua Enviro 

 

WHY THERMAL HYDROLYSIS WITH ANAEROBIC DIGESTION IS RISING TO THE TOP IN 

NORTH AMERICA 

Williams, T. 1, Whitlock, D.1, Green, D.1, DCunha, L.1, Berg, M.1, Burrowes, P.1 

1 CH2M HILL 

Corresponding Author: Todd Williams tel:  1-804-789-0979 email: todd.williams@ch2m.com 

 

Abstract 

Managing biosolids has become increasingly challenging and costly to wastewater utilities in 

North America. With the introduction of the thermal hydrolysis process (THP) as a pre-treatment 

to mesophilic anaerobic digestion (MAD), a new and sometimes cost effective technology 
[...]
ADC), was determined to be the least desirable among the dewater and haul alternatives, and 

was only considered as an emergency backup solution. Among the onsite processing solutions, 

MAD achieved the lowest NPV (although MAD would only produce a Class B product), followed 

by THP and TPAD, respectively, indicating anaerobic digestion (AD) as the most economically 

viable biosolids processing solution. Both thermal drying and gasification alternatives were the 

lowest-ranking solutions.  

Table 6:        RWQCP Alternatives Evaluation Financial Summary 

Alternative 

Biosolids 

Classification End Use 

Capital 

($MM) 

2015 

Annual 

O&M 

($MM/y) 

2015 

NPV 

($MM) 

NPV 

Rank 

1a Dewater and Haul to 

Synagro Central Valley 

Compost Facility 

Class A Compost 14 1.6 53 1 

1b Dewater and Haul to 

EBMUD Anaerobic 

Digestion 

Class B Land 

application 

14 2.0 62 2 

http://www.european-biosolids.com/


19th European Biosolids & Organic Resources Conference & Exhibition  

 

www.european-biosolids.com  

Organised by Aqua Enviro 

 

Table 6:        RWQCP Alternatives Evaluation Financial Summary 

Alternative 

Biosolids 

Classification End Use 

Capital 

($MM) 

2015 

Annual 

O&M 

($MM/y) 

2015 

NPV 

($MM) 

NPV 

Rank 

1c Dewater and Haul to 

Kirby Canyon Landfill 

Unclassified Landfill 14 2.3 69 4 

2a MAD with Biogas-

fueled CHP 

Class B Land 

application 

53 0.5 64 3 

2b TPAD with Biogas-

fueled CHP 

Class A Land 

application 

70 0.5 83 6 

2c THP and MAD with 

Biogas-fueled CHP 

Class A Land 

application 

69 0.4 79 5 

2d Dewatering and 

Landfill Gas-fueled 

Thermal Drying 

Class A Land 

application 

57 1.6 95 7 

2e Dewatering and 

Thermal 

Drying/Gasification 

Ash Landfill 53 2.2 106 8 

$MM = million dollars. 

$MM/y = million dollars per year. 

Environmental Analysis. Table 7 summarizes the estimated net energy and anthropogenic GHG 

emissions. Relative to the existing system, Alternatives 1b, 2a, 2b, and 2c were the solutions that 

resulted in net energy production. The AD solutions (Alternatives 2a, 2b, and 2c) result in 

significant net energy production because these include a CHP system to beneficially use 

energy from biogas. Alternative 1b also showed net energy production based on the energy 

recovered by the CHP system at EBMUD from the solids that will be imported from the RWQCP. 

Alternative 2d was the most energy-intensive solution because of the natural gas required for 

thermal drying. 

Comparing anthropogenic GHG emissions, relative to the existing system, Alternatives 2a, 2b, 

and 2c were the solutions that resulted in a significant net reduction or offset in GHG emissions, 

proportional to the net energy produced by each as described previously. All three AD 

technology alternatives provide annual GHG offsets greater than the annual GHG emissions 

from the existing system. With respect to adding GHG emissions to the environment, Alternative 

1c was the least desirable because of the partial release of methane to the atmosphere. 

http://www.european-biosolids.com/


19th European Biosolids & Organic Resources Conference & Exhibition  

 

www.european-biosolids.com  

Organised by Aqua Enviro 

 

Table 7:        RWQCP Environmental Analysis Summary 

Alternative 

Net Energy 

(MWh/year) 

Anthropogenic 

GHG Emissions 

(MT CO2e/year) 

Hauling 

Miles 

(truck 

miles/year) 

Truck Trips 

(vehicles/year) 

 RWQCP Existing Solids 

Handling System 

-15,007 3,057   

1a Dewater and Haul to 

Synagro Central Valley 

Compost Facility 

-2576 714 311,300 1,354 

1b Dewater and Haul to 

EBMUD Anaerobic 

Digestion 

5482 -1660 101,500 1,354 

1c Dewater and Haul to 

Kirby Canyon Landfill 

-1255 3104 92,000 1,354 

2a MAD with Biogas-fueled 

CHP 

13481 -3642 135,900 755 

2b TPAD with Biogas-fueled 

CHP 

12515 -3335 129,500 719 

2c THP and MAD with 

Biogas-fueled CHP 

14219 -3846 91,280 507 

2d Dewatering and Landfill 

Gas-fueled Thermal 

Drying 

-4706 1061 55,590 397 

2e Dewatering and Thermal 

Drying/Gasification 

-341 101 4,170 61 

Note: Negative net energy represents net energy consumed, and positive net energy represents 

net energy produced. Negative GHG emissions represent a reduction in emissions, and positive 

GHG emissions represent an increase in emissions. 

MT CO2e/year = metric tons equivalent carbon dioxide per year. 

MWh/year = megawatt-hours per year. 

Non-financial Analysis. Figure 5 presents the non-financial evaluation results. Alternative 2c (THP + 

MAD) resulted in the greatest non-financial benefit. Following the THP alternative, the TPAD, 

thermal drying, and MAD benefit scores were closely matched. Alternative 1c, the landfill 

disposal option, resulted in the lowest benefit score among all the alternatives. In multi-criteria 

analysis, criteria scores are typically positive. However, in this evaluation, both positive and 

negative criteria scores can be observed. This was because the scores for GHG emissions, 

http://www.european-biosolids.com/


19th European Biosolids & Organic Resources Conference & Exhibition  

 

www.european-biosolids.com  

Organised by Aqua Enviro 

 

renewable energy production, and vehicle traffic were not assigned but calculated as relative 

ratios from the environmental analysis results, summarized in Table 7 previously. Since values for 

net energy and GHG emissions were both positive and negative, the calculated scores although 

positive and negative, were retained for accuracy. Therefore, in this case, negative criteria 

scores reflect negative benefits. 

 

Figure 5:         RWQCP Cumulative Benefit Scores. 

Benefit-Cost Analysis. Each alternative’s benefit-cost ratio was calculated by dividing total 

benefit score by the total NPV. The results of this analysis are presented in Figure 6. MAD 

received the highest benefit-cost ratio, followed closely by the thermal hydrolysis (THP+MAD) 

alternative. 

 

Figure 6: RWQCP Benefit-Cost Ratio Comparison. 

 

 

-100

0

100

200

300

400

500

600

700

Th
er

m
al

 H
yd

ro
ly

si
s

TP
A

D

Th
er

m
al

 D
ry

in
g

M
A

D

G
as

if
ic

at
io

n

H
au

lin
g 

to
 E

B
M

U
D

H
au

lin
g 

to
 C

en
tr

al
 V

al
le

y

H
au

lin
g 

to
 K

ir
b

y

Vehicle traffic

Noise

Outside entity involvement

Side stream impacts

Level of complexity and maintenance

Diversity of end-use options

Level of Integration with Palo Alto
Organic Streams
Local Management

Renewable energy production

Odor

Beneficial Use of Biosolids

Other environmental impacts (other
than GHG)

MAD
Thermal

Hydrolysis
Hauling to

EBMUD
TPAD

Hauling to
Central
Valley

Thermal
Drying

Gasification
Hauling to

Kirby

Benefit-Cost Ratio 8.4 8.0 6.7 6.6 6.5 5.6 4.5 3.0

0

1

2

3

4

5

6

7

8

9

B
en

ef
it

-C
o

t 
R

at
io

 (
B

en
ef

it
 

Sc
o

re
/N

P
V

)

http://www.european-biosolids.com/


19th European Biosolids & Organic Resources Conference & Exhibition  

 

www.european-biosolids.com  

Organised by Aqua Enviro 

 

Reasoning for Recommendation 

Hauling to Synagro Central Valley Compost Facility and to the EBMUD AD system alternatives 

involve the hauling of unclassified sludge, leaving the sludge processing and final biosolids 

product disposition to outside parties, outside the control of the RWQCP. These dewater haul 

solutions were evaluated as viable near-term solutions for the RWQCP, but they are likely not 

viable solutions for the entire 30-year planning period. Although the dewater and haul 

alternatives have relatively low NPV values, the net energy, GHG offsets, and non-financial 

scores were not as favorable as the AD alternatives. Hence, the dewater and haul solutions 

(Synagro Central Valley Compost Facility and EBMUD AD) were recommended as the first step in 

the overall program, addressing concerns with the existing incinerators and site 

space/availability. 

Among AD technologies, the THP+MAD alternative, followed by the MAD alternative, appear to 

be best-suited to the RWQCP. Both AD options offer the opportunity to co-digest food scraps, 

which is of interest to Palo Alto as part of its overall organics management program. The THP 

alternative resulted in the best net energy, GHG emission offsets, and overall benefit score for all 

the alternatives. THP+MAD resulted in the second highest benefit-cost ratio, with MAD having a 

slightly higher benefit-cost ratio than THP+MAD. Because the NPV of MAD is lower than THP, the 

benefit-cost ratio is slightly higher; however, THP provides several distinct advantages over MAD: 

 MAD results in quality Class B biosolids. Thermal hydrolysis (THP+MAD) results in a higher-

quality Class A biosolids product that provides for more end-use outlets and more resiliency 

to regulatory changes. 

 THP hydrolyzes food and sludge, resulting in better overall system performance: better 

digestion, more biogas production, and fewer biosolids for hauling. 

 THP anaerobic digesters can be loaded at a much higher rate, resulting in significantly less 

anaerobic digester volume. 

 THP biosolids can be dewatered to a higher extent (higher percent solids), resulting in 

significantly less hauling (fewer truck trips per year). 

Based on this analysis, for a biosolids-only alternative that can produce a Class A product, the 

THP+MAD solution was recommended. The shift from incineration to THP+MAD could be 

implemented in two phases, as follows: 

 Component 1 would implement the dewatering and loadout facility in the near term 

 Component 2 would implement THP+MAD facilities that would utilize the dewatering and 

loadout facility. 

This approach would enable the RWQCP to implement an interim strategy (construct the 

dewater/haul facility) that allows decommissioning of the incinerators on schedule. Once the 

incinerators are demolished and removed, the THP+MAD project could proceed on the open 

site at the RWQCP.  

Figure 7 shows the process flow diagram, including mass/energy balance (for 2015 annual 

average condition) and key preliminary design criteria for the unit processes. This process does 

not include food scraps because they are a potential future process feedstock.  

http://www.european-biosolids.com/


19th European Biosolids & Organic Resources Conference & Exhibition  

 

www.european-biosolids.com  

Organised by Aqua Enviro 

 

TPS+TWAS+FOG

170,263 gpd

46,860 dppd
Biosolids Cake

9.2 dtpd

30.6 wtpd

Digested Solids

48,645 gpd

19,304 dppd

6.1 MMBTU/H

THP Sludge

48,645 gpd

44,517 dppd

Centrate

143,574 gpd

Filtrate

41,315 gpd

Ave TKN: 1,034 ppd

Ave NH3: 861 ppd

Landfill Gas

396,000 cf/d

6.6 MMBTU/h

Mesophilic Digestion

No.of units 2

Diameter 43'

Vol/unit 0.52 MG

Total volume 1.04 MG

Post-dewatering (Belt Filter Press)

Duty units 2

Standby units 2

Belt width/unit 1 m

Solids loading 1000 lb/hr/m

Solids capture 95%

Cake conc 30%

CHP

Active units 2

Standby units 1

Electric/unit 800kW

Installed           2,400kW

Biogas

313,728 cf/d

8.0 MMBTU/h

Recycle to headworksSidestream 

Treatment

Biogas 
Storage Tank 

(100' dia)

TPS+TWAS+FOG

26,689 gpd

44,517 dppd

Thermal Hydrolysis Design (TBD)

Land Application

Cake Storage & Loadout

Total volume 147 CY

Steam System Design (TBD)

1.6 MW

Dilution Water

Pre-dewatering (Centrifuge)

Duty units 4

Standby units 2

Solids loading 1800 lb/hr/unit

Solids capture 95%

Solids conc 20%

To WWTP 

and Grid

Solids stream

Liquids stream

Energy flow path

TPS+TWAS: Co-thickened primary sludge & waste activated sludge

FOG: Fats, oils, and grease

Average flow, gallons per day (gpd)

Average mass, dry pounds per day (dppd)

 

Figure 7: Process Flow Diagram for THP and MAD with Biogas-fueled CHP. 

 

(cf/d = cubic feet per day; CY = cubic yards; dppd = dry pounds per day; dtpd = dry tons per 

day; gpd = gallons per day; kW = kilowatts; lb/hr/m = pounds per hour per meter; m = meter; MG 

= million gallons; MMBtu/h = million British thermal units per hour; ppd = pounds per day; MW = 

megawatts; TKN = total Kjeldahl nitrogen, TPS = thickened primary sludge; TWAS = thickened 

waste activated sludge; wtpd = wet tons per day; WWTP = wastewater treatment plant.) 

 

Southeast Water Pollution Control Plant, San Francisco Public Utilities Commission 

Introduction 

The San Francisco Public Utilities Commission (SFPUC) owns and operates a combined sewer 

system to collect, store, transport, and treat both sanitary sewage and stormwater runoff for 

the City and County of San Francisco (City), as well as small volumes of sanitary sewage from 

other agencies. Their treatment facilities include the Southeast Water Pollution Control Plant 

(SEP), Oceanside Water Pollution Control Plant, and North Point Wet Weather Facility. The 

SFPUC’s 2030 Sewer System Master Plan (SSMP) (2009) led to the development and 

commissioning of their Sewer System Improvement Program (SSIP) (2010) with recommended 

http://www.european-biosolids.com/


19th European Biosolids & Organic Resources Conference & Exhibition  

 

www.european-biosolids.com  

Organised by Aqua Enviro 

 

capital improvements to address several system-wide challenges. The SEP Biosolids Digester 

Facilities Project (BDFP) is the largest project in the SSIP. The SFPUC conducted an alternatives 

analysis (ongoing) to identify a recommended biosolids processing technology, other solids 

processes (e.g., thickening, dewatering, odor control, biogas use), and a preferred site 

layout.  

Plant Process Type and Capacity. The SEP was designed to treat San Francisco’s bayside dry-

weather flows, with daily average design and peak-hour design flows of 85.4 and 142 mgd, 

respectively. Current dry-weather flow averages approximately 69.6 mgd (2008 to 2011 historical 

average). The SEP treatment process consists of screening and grit removal, primary clarification, 

high-purity oxygen secondary treatment, disinfection, and sludge stabilization and dewatering. 

Solids handling treatment processes consist of gravity belt thickening for WAS, mesophilic 

anaerobic digestion (MAD), and centrifuges for dewatering. The biosolids are either used for 

land application, composting, or landfill alternative daily cover (ADC). Biogas is used in internal 

combustion engines for combined heat and power production.  

System Planning Parameters. SEP influent flow and population projections developed by the 

SFPUC Wastewater Enterprise and their Program Management Consultant were used as the 

basis for the BDFP planning. The solids projections summarized in Table 8 include influent loads for 

the design year 2045. These projections were used for the alternatives analysis; however, the 

SFPUC and BDFP Consulting Team is working to improve data quality and refine these projections 

before detailed design commences. 

Table 8:          SEP 2045 Solids Projections (lb/day) 

 

Annual 

Average 

Maximum 

30-day 

Maximum 

15-day 

Maximum 

7-day 

Maximum 

Day 

Combined solids 257,600 324,600 383,800 450,800 577,000 

 

Project Drivers. The SFPUC launched the SSIP to meet the Wastewater Enterprise’s levels of 

service goals, achieve regulatory compliance, and promote sustainable operations of the City’s 

sewer system. Key drivers included: 

 Aging infrastructure and poor condition of existing facilities 

 Seismic deficiencies and lack of structural integrity 

 Limited operating flexibility and lack of redundancy 

 Ongoing  need  to  protect  the  environment  and  public  health,  meet regulatory 

challenges, and conserve resources 

 

Results and Discussion of Evaluation 

The four viable biosolids processing alternatives developed for the BDFP were: 

 Alternative 1: Conventional high rate mesophilic anaerobic digestion followed by thermal 

drying (MAD+TD) 

http://www.european-biosolids.com/


19th European Biosolids & Organic Resources Conference & Exhibition  

 

www.european-biosolids.com  

Organised by Aqua Enviro 

 

 Alternative 2: Conventional high rate mesophilic anaerobic digestion followed by aerated 

static pile composting (MAD+COMP) and CHP 

 Alternative 3: Temperature-phased anaerobic digestion (TPAD) and CHP 

 Alternative 4: Thermal hydrolysis process followed by mesophilic anaerobic digestion 

(THP+MAD) and CHP 

 Alternative 4C: THP+MAD with GBTs and Gas Turbines 

Alternative 4C was one of the sub-alternatives evaluated during the sensitivity analysis step of 

the evaluation with variations on Alternative 4 for thickening technology and biogas utilization. 

Alternative 4C assumed GBTs for solids thickening in lieu of dissolved air floatation thickeners 

(DAFTs) and as an alternative to using reciprocating engines and steam boilers to use the biogas 

and generate the steam required to drive the THP process, gas turbines were evaluated. The 

primary driver for evaluating the turbine option is the ability of the turbine to generate steam 

directly from the exhaust heat recovery through a heat recovery steam generator (HRSG), which 

is a type of steam boiler. The ability to generate adequate steam from the waste heat of the 

turbine allows all the biogas produced to be used in the generation of power, a significant 

difference from the engine option. 

Financial Analysis. Comparative Class 4 capital cost estimates were developed for the viable 

treatment alternatives. The facilities were sized to accommodate the projected flows and loads 

for design year 2045. Base construction costs were developed for the BDFP facilities in 2014 

dollars and escalated to the midpoint of construction (2020). Figure 8 (y-axis truncated) presents 

the cost ratios for the alternatives relative to the alternative with the highest base construction 

cost estimate. Lower ratios are more economical. As shown, Alternative 1, MAD+TD, resulted in 

the lowest base construction cost with escalation, and relatively similar costs across the other 

alternatives. 

 

Figure 8:  SEP BDFP comparative base construction cost ratios. 

Comparative annual O&M costs were estimated based on processing the annual average solids 

loadings and gas production at the midpoint of the project life (2033). For the purposes of the 

1. MAD+TD 2. MAD+COMP 3. TPAD 4. THP+MAD
4C. THP+MAD

(GBTs & Turbines)

Relative ratio 0.90 0.96 1.00 0.98 0.98

0.84

0.86

0.88

0.90

0.92

0.94

0.96

0.98

1.00

1.02

R
el

at
iv

e 
R

at
io

 t
o

 H
ig

h
es

t 
2

0
2

0
   

   
   

   
 

Es
ca

la
te

d
 B

as
e 

C
o

n
st

ru
ct

io
n

 C
o

st

http://www.european-biosolids.com/


19th European Biosolids & Organic Resources Conference & Exhibition  

 

www.european-biosolids.com  

Organised by Aqua Enviro 

 

alternatives evaluation, two viable end uses were selected for each alternative, with the 

biosolids product split evenly between the two options. Based on the team’s biosolids end-use 

market assessment to date, probable (conservative) scenarios for each end-use option and unit 

costs for the products were used. The cost ratios for the alternatives relative to the alternative 

with the highest annual O&M cost estimate is presented in Figure 9. Lower ratios are more 

economical. Based on this, Alternatives 3 and 4 rank higher than Alternatives 1 and 2. 

 

Figure 9: SEP BDFP comparative annual O&M cost ratios. 

Comparative NPV for each alternative as relative ratio to the highest 2014 NPV is presented in 

Figure 10 (y-axis truncated). 

 

.  

Figure 10:  SEP BDFP comparative net present value ratios 

1. MAD+TD 2. MAD+COMP 3. TPAD 4. THP+MAD
4C. THP+MAD

(GBTs &
Turbines)

Relative ratio 1.00 0.97 0.71 0.79 0.73

0.00

0.20

0.40

0.60

0.80

1.00

1.20

R
el

at
iv

e 
R

at
io

 t
o

 H
ig

h
es

t 
2

0
3

3
 

A
n

n
u

al
 O

&
M

 C
o

st

1. MAD+TD 2. MAD+COMP 3. TPAD 4. THP+MAD
4C. THP+MAD

(GBTs &
Turbines)

Relative ratio 0.94 0.98 0.99 0.99 0.98

0.90

0.91

0.92

0.93

0.94

0.95

0.96

0.97

0.98